



centro ricerche-sviluppo e laboratori prove
settori legno-arredo, ambiente e alimenti

CATAS S.p.A.
Iscr. Reg. Imprese Udine
nr. iscr. C.F. 01818850305
Reg. Impr. UD 20663
P. IVA : 01818850305
C.Soc. € 1.003.650,00 i.v.

Sede: Via Antica, 24/3
33048 S. Giovanni al Nat. UD
Tel. 0432.747211 r.a.
Fax 0432.747250
<http://www.catas.com>
e-mail: lab@catas.com

Filiale:
Via Braille, 5
20851 Lissone MB
Tel. 039.464567
Fax 039.464565
e-mail: lissone@catas.com

TEST REPORT 202208 / 4 Date received: 30/09/15 Date of test: 14/10/15 Date of issue: 15/10/15	EUREKA COLOUR S.R.L.	VIALE EUROPA 32 31010 SOLIGO (TV) ITALIA
Sample name: OAG471.05 Matt clear acrylic PU scratch resistant finish coat		

Wood veneers flooring – Abrasion Resistance UNI EN 14354:2005

Test Used: D annex to the regulation

Equipment used: Taber Abraser Mod. 503
Taber Grit Feeder Mod. 155
240 Aluminium oxide grit S-41 batch n. 041205
wheels leather S-39

Load weight on each wheel: 1 kg

Test Results:

Point of Abrasion (n° of turns)	Reached class
> 7.100	WR3

Classification criterion:

- ≥1000 turns = WR0
- ≥3000 turns = WR1
- ≥5000 turns = WR2
- ≥7000 turns = WR3

The pdf document is validated by digital signature and time stamp in according with the code of digital administration (D. Lgs n° 82 and D. Lgs n° 159), deliberation of CNIPA 4/2005 of February 2005, and agreement AdobeCinpa of February 2006.

Il Direttore
Dott. Andrea Giavon

The sample name and, when relevant, its description, are given by the ordered, and CATAS does not assume responsibility on this matter. This test report related to the sample submitted for the test and no others. Additions, deletions or alterations are not allowed. This test report must always be reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the ordered.